
AXLE ASSEMBLY

(TWO PLACES)

LOWER FRAME CONNECTOR11

MID FRAME CONNECTOR42

REAR LEG AXLE13

HANDLE FRAME WELDMENT14

REAR LEG FRAME WELDMENT15

FRONT FRAME WELDMENT16

FRONT BASE FRAME WELDMENT17

14" NEVER GO FLAT PLASTIC SPOKED WHEEL28

10" CABLE TIES89

ONE SIDED END SNAP BUTTON1410

M5 HEX NYLON LOCK NUT, ZP211

M6 x 20 mm LONG HEX HEAD SCREW, ZP212

M5 x 40 mm LONG HEX HEAD SCREW, ZP213

M6 LOCK WASHER, ZP214

M6 WASHER, ZP215

M5 FLAT WASHER, ZP416

1/8" BLACK NYLON CORD217

BASEBALL CART NET118

DESCRIPTIONQTYITEM

A

B







DATE: DRAWN BY:

11/1/2012

MODEL NUMBER: CHECKED BY:

PRODUCT NAME:

Moune  T.

BCT-100

ASSEMBLY INSTRUCTIONS FOR

BASEBALL CART

WVB

REV:

A

4

2

6

2

2

2

7
1

5

8

Assembly Notes :

1) Assemble Top Bucket section. Parts 2 - 4 - 6

2) Assemble Bottom Legs. Parts 1 - 5 - 7

3) Assemble Top Bucket section to Bottom Legs.

4) Insert Axle into Bottom Leg and Attach with M5 Hardware as shown.

5) Attach two wheels and secure with M6 Hardware as shown.

6) Use nylon net ties to secure net corners to top and bottom of bucket.

7) Lace net to top and bottom of frame with nylon lacing included.

121415

8

13

16

16

11

M6 HARDWARE (TWO PLACES)

3

5


